SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Date: 24.FEB 2020 051318

DCate: 24 FEB.2020 05.13.06

Spectrum Spectrum =
Ref Level 24.50 cbm  Offset 4,50 db = RBW 300 kHz Reflavel 24.50 dbm  Offset 4.50 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 670.418 MHz 18.02 dsm nd8 down 9.75 MHz ML 567,451 MHZ 16.92 dam nd8 down 9,83 WHZ
T 1 663.145 MHz -7.93 dBm nd8 26.00 dB TL L 663.145 MHz -9.38 dBm nd8 26,00 d8
T2 1 672.895 MHz -7.88 dBm Q factor 68B.8 T2 1 672.975 MHz -8.80 dBm Q factor 67.9
L )i ] Ready A 4 L )i ] Ready p

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 24.FEB 2020 05:11:41

DCate: 24 FEB.2020 05.11:56

Spectrum Spectrum =
Ref Level 24.50 cbm  Offset 4,50 db = RBW 300 kHz Reflavel 24.50 dbm  Offset 4.50 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 581.999 MHz 17.93 dam nd8 down 9.7 MHz ML 5B2.037 MHz 16.40 dBm nd8 down 9,85 WHZ
T 1 675.565 MHz -8.38 dBm nd8 26.00 dB TL L 675.605 MHz -10.07 dBm nd8 26,00 d8
T2 1 685.335 MHz -8.58 dBm Q factor 69.8 T2 1 6BS.455 MHz -9.73 dBm Q factor 69.3
—
L )i ] Ready BEERARRE 4 L )i J Ready BEERARRE 4

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 24.FEB.2020 05:09.30

Cate: 24 FEB.2020 05.08.45

Spectrum Spectrum
Ref Level 24.50 dém  Offset 4 .50 db & RBW 300 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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CF 693.0 MHz 1001 pts Span 20.0 MHz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 689.084 MHz 17.40 dBm ndB down 9.61 MHz ML 653,599 MHz 16.53 dBm ndB down 9,67 MHZ
T1 1 688.065 MHz -8.83 dBm nds 26.00 d8 T1 1 6BE.165 MHzZ -9.80 dBm nds 26.00 da
T2 1 697.875 MHz -8.11 dBm Q factor 70.2 T2 1 657.635 MHz -9.65 dBm Q factor 718
L ]" ] Ready A 4 L ]" ] Ready A i
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date: 24.FEB 2020 051747

Soecrum RN (%] Sonctnrn (=]
Ref Level 24.50 cbm  Offset 4,50 db = RBW 300 kHz Reflavel 24.50 dbm  Offset 4.50 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 668.432 MHz 16.85 dBm nd@ down 14.416 MH2 M1 66B.462 MH2 15.65 dBm nd@ down 14,685 MHZ
T 1 663.427 MHz -9.28 dBm nd8 26,00 dB TL L 663.217 MHz -10.18 dém nd8 26,00 d8
T2 1 6577.843 MHz -8.79 dam qQ factor 6.4 T2 1 577.903 MHZ -9.89 dam qQ factor 45.5
L )i ] Ready A 4 L )i ] Ready p

DCate: 24 FEB.2020 051726

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 24.FEB 2020 051623

spectrum | (#]
Ref Level 24.50 cbm  Offset 4,50 db = RBW 300 kHz Reflavel 24.50 dbm  Offset 4.50 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 683.107 MHz 16.20 dam nd8 down 14.356 MHz ML L 5B1.009 MHz 15.37 dam nd8 down 14,176 MHz
T 1 673.307 MHz -9.28 dBm nd8 26.00 dB TL L 673397 MHz -10.79 dBm nd8 26,00 d8
T2 1 687.663 MHz -9.85 dam qQ factor 47.6 T2 1 587.573 MHz -10.37 dam qQ factor 48.0
—
L )i ] Ready BEERARRE 4 L )i J Ready BEERARRE 4

DCate: 24 FEB.2020 05.16.40

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Date: 24.FEB.2020 05:20:15

Spectrum Spectrum
Ref Level 24.50 dém  Offset 4 .50 db & RBW 300 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 687.203 MHz 16.47 dBm ndB down 14.236 MHz ML 651,545 MHz 15.31 dBm ndB down 14,655 MHz
TL 1 683.337 MHz -10.17 dém ndé 26.00 dB TL 1 683.037 MHz -10.81 dém ndé 26.00 d8
T2 1 687.573 MHz -10.06 dém Q factor 46.3 T2 1 £57.693 MHZ -10.11 dém Q factor 47.2
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Cate: 24 FEB.2020 05.20.33
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Soecrum RN (%] Sonctnrn (=]
Ref Level 24.50 dim  Offset 4,50 0B @ RBW 1 MHZ Reflavel 24.50 dim  Offset 4.50 db = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0dE SWT  57us @ VBW 3IMHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 674.239 MHz 19.81 dBm nd@ down 20.34 MHz M1 676.117 MHz 18.52 dBm nd@ down 20,22 MHZ
T 1 662.89 MHz -5.77 dBm nd8 26.00 dB TL L 662,97 MHz -6.90 dBm nd8 26,00 d8
T2 1 683.23 MHz -6.56 dBm Q factor 33.1 T2 1 6B3.19 MHz -7.85 dBm Q factor 33.4
L )i ] Ready A 4 L )i ] Ready p

Date: 24.FEB 2020 05:28:37

Cate: 24 FEB.2020 052857

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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Ref Level 24.50 dim  Offset 4,50 0B @ RBW 1 MHZ Reflavel 24.50 dim  Offset 4.50 db = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 676.464 MHz 18.98 dBm nd@ down 20.3 MHz M1 6B84.736 MHz 18.75 dBm nd@ down 20,26 MHZ
TL 1 670.35 MHz -6.80 dBm nd8 26.00 dB TL L 670.39 MHz -7.32 dBm nd8 26.00 dB
T2 1 690.65 MHz -6.96 dBm Q factor 33.3 T2 1 690.65 MHz -7.33 dBm Q factor 33.8
—
L )i ] Ready BEERARRE 4 L )i J Ready BEERARRE 4

Date: 24.FEB 2020 05:24:11

DCate: 24 FEB.2020 05:24:38

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 24.50 dém  Offset 4.50 db & RBW 1 MHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 667.92 MHz 18.85 dBm ndB down 20.22 MHz ML 661.526 MHz 18.91 dBm ndB down 19,98 MHz
T1 1 677.81 MHz -6.87 dBm nds 26.00 d8 TL 1 678.01 MHz -6.61 dBém ndé 26.00 d8
T2 1 556.03 MHz -6.97 dBm Q factor 34.0 T2 1 697.59 MHz -6.42 dBm Q factor 34.1
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Date: 24.FEB.2020 05:26.05

Cate: 24 FEB.2020 05:25.49
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum = Spectrum =
Ref Level 24.50 cbm  Offset 4,50 db = RBW 100 kHz Reflavel 24.50 dbm  Offset 4.50 ob e RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 567.288 MHz 15.04 dam nd8 down 4.845 MHz ML 570.617 MHzZ 16.21 dBm nd8 down 9.77 Wz
T 1 663.072 MHz -11.36 dbm nd8 26.00 dB TL L 663.165 MHz -10.68 dBm nd8 26,00 d8
T2 1 667.918 MHz -10.58 dam qQ factor 137.7 T2 1 5672.935 MHZ -9.50 dam qQ factor 68.6
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Date: 24.FEB 2020 05:00:17

Cate: 24 FEB.2020 051247

Middle Channel / 5MHz / 64QAM

Middle Channel /10MHz / 64QAM

Spectrum = Spectrum =
Ref Level 24.50 cbm  Offset 4,50 db = RBW 100 kHz Reflavel 24.50 dbm  Offset 4.50 ob e RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 580.75 MHz 15.29 dam nd8 down 4.845 MHz ML 5B2.998 MHz 17.34 dam nd8 down 9.71 Wz
T 1 678.082 MHz -10.77 dBm nd8 26.00 dB TL L 675.665 MHz -8.44 dBm nd8 26,00 d8
T2 1 682.928 MHz -10.78 dém Q factor 140.5 T2 1 6BS.375 MHz -8.87 dBm Q factor 70.3
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Date: 24.FEB 2020 05:0412

Date: 24 FEB.2020 051210

Highest Channel /5SMHz / 64QAM

Highest Channel /10MHz / 64QAM

Spectrum Spectrum 3
Ref Level 24.50 cbm  Offset 4,50 db = RBW 100 kHz Reflavel 24.50 dbm  Offset 4.50 ob e RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 503,622 MHz 15.39 dam nd8 down 4.895 MHz ML L 596.397 MHzZ 16.09 dam nd8 down 9.81 WHz
T 1 693.042 MHz -10.96 dBm nd8 26.00 dB TL L 6BE.045 MHz -9.43 dBm nd8 26,00 d8
T2 1 597.938 MHz -10.50 dam qQ factor 1417 T2 1 597.855 MHZ -10.01 dam qQ factor 71.0
—
L )i ] Ready BEERARRE 4 L )i J Ready BEERARRE 4
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Cate: 24 FEB.2020 05.10:00
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Date: 24.FEB 2020 051713

Spectrum Spectrum
Ref Level 24.50 cbm  Offset 4,50 db = RBW 300 kHz Reflavel 24.50 dim  Offset 4.50 db = RBW 1 MHZ
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 669.151 MHz 14.70 dBm nd@ down 14.446 MH2 M1 6B0.153 MHz 18.24 dBm nd@ down 20,22 MHZ
T 1 663.277 MHz -11.48 dbm nd8 26.00 dB TL L 662,69 MHz -6.17 dBm nd8 26,00 d8
T2 1 677.723 MHz -10.87 dém Q factor 46.3 T2 1 6B3.11 MHz -7.88 dBm Q factor 33.6
—
L )i ] Ready [TTTT A 4 L )i ] Ready [T i i

DCate: 24 FEB.2020 052615

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Date: 24.FEB 2020 051650

Bamctrun (%] Soecrun | S (=]
Ref Level 24.50 cbm  Offset 4,50 db = RBW 300 kHz Reflavel 24.50 dim  Offset 4.50 db = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 677.263 MHz 14.86 dBm nd@ down 14.296 MH2 M1 1 681.059 MHz 17.49 dBm nd@ down 20,22 MHZ
T 1 673.337 MHz -11.21 dam nd8 26.00 dB TL L 670,39 MHz -6.68 dBm nd8 26,00 d8
T2 1 687.633 MHz -10.92 dém Q factor 47.4 T2 1 690.61 MHz -8.91 dBm Q factor 33.7
—
L )i T Ready  GRRRNRNRN G p L )il ] Ready  RNANNNNN W6 4

Date: 24.FEB.2020 052451

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Date: 24.FEB.2020 05:20:43

Bamctrun (%] Soecrun | S (=]
Ref Level 24.50 dém  Offset 4 .50 db & RBW 300 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 1 MHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 57 us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] 14.92 dBm| 204d mil1] 18.30 dBm)|
: 689.3310 MHz P L P . 685.9620 MHz
108 I P A P ~ry 26.00 dB)| 1048 / ndB 26.00 dB)|
i Bw | 14.236000000 MHz| 7 Bw 20.180000000 MHZ]
ad { Q factor :‘ 18.4 0 s "' Q factor 340
T X
10d - - 10 df /
/ '\‘ /
-20 F =2 < 8
P Ry B ]
e i ESEL 30 db =
M,
40 df -40
50 d 50 d
60 d -60 di
70 70
CF 690.5 MHz 1001 pts Span 30.0 MH7 | CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 689.331 MHz 14.92 dBm ndB down 14.236 MHz ML 665,562 MHz 18.30 dBm ndB down 20,18 MHz
TL 1 683.367 MHz -10.71 dém ndé 26.00 dB TL 1 677.89 MHz -7.53 dém ndé 26.00 d8
T2 1 657.503 MHz -10.47 dém Q factor 46.4 T2 1 £968.07 MHz -8.34 dBm Q factor 34.0
— —
( )i T Ready GHNRNARES Wl ] [ )i T heady  RRNMRRLD W P

Cate: 24 FEB.2020 05.25.26

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

1 A399 of A591
. Apr. 01, 2020
Rev. 01
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saronas. FCC RF Test Report

Report No. : FGON1414B

Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz 5MHz | 10MHz | 15MHz | 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM 64QAM 64QAM|64QAM 64QAM
Lowest CH | 4.47 | 448 | 9.03 | 899 | 13.40 | 13.43 | 18.26 | 18.30 | 4.48 | 897 | 13.40 | 18.34
MiddleCH | 4.49 | 448 | 915 | 897 | 13.43 1352 1834 | 18.38 | 4.49 | 9.01 | 13.40 | 18.38
Highest CH | 450 | 450 | 9.07 891 | 13.46 | 13.43 H 18.30 | 18.18 | 451 | 9.01 | 13.37 | 18.38

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR202002EG18NA

Page Number

Report Version

: A400 of A591
Report Issued Date : Apr. 01, 2020

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum 2 @]

Spectrum 2 @]

(=

Ref Level 24.50 cbm  Offset 4.50 db & RBW 100 kHz RefLavel 24.50 dbm  Offset 4.50 db = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M 204 M 14.69 dBm)
| ) o e 1 | P 666.56900 MHZ,
N PR NPT . . W s St 55: 6
10 dBm r e B 1 4.465534466 MHz| 10 dam AW, A0 -Gt N 4.475524476 MHz
/
od i ! ode y |
] \ ] |
/ \ / \
10 df * =10 di T
! \'\ / \
-20 T 7 7 -20 o v v - T
N sl il P e S T SR
“ani a0 d
40 dom ~40 dem
-50 df 50 de
60 df -0 d
70 -70
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 665.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 666.593 MHz 15.95 dam ML 566.569 MHZ 14.59 dam
T 1 563.27223 MHz 9.95 dBm Oce Bw 4,455534456 MHz TL L 663.27223 MHz 10.55 dBm Oce Bw 4,475524476 MHz
T2 1 667.73776 MHz 11.05 dam T2 1 667.74775 MHz 10.60 dam

L I ]

Date: 24.FEB 2020 05:0133

L g i

Ready

L U ]

Cate: 24 FEB.2020 05.01:47

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 2 @]

Spectrum 2 @]

(=]

Date: 24.FEB 2020 05:03.26

Ref Level 24.50 cbm  Offset 4.50 db & RBW 100 kHz RefLavel 24.50 dbm  Offset 4.50 db = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
200 e MI[1] 15.92 dbm)| 20 IRV 15.21 aBm|
i T ~ 680.68000 MHZ - 8 68205800 MHZ,
10 dBa )«'m Py [V B W 4485514486 MHZ 10 dBm a8 ek WS O e PanTa i 1T e 4.475524476 MHz]
od + | 0da T b
/ Y \
. Y L / L
-10 + 10 -
/ Y / \
20 — = 20 " - —
IR ULVl b W b, [ e N = o e
P S P et e
S0d 50 8 T
40 dom ~40 dem
50 df -50 o
60 df -0 d
70 -70
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.58 MHz 15.92 dam ML 5B2.0SE MHz 15.21 dam
T 1 678.25225 MHz 10.37 dBm Oce Bw 4,485514456 MHz TL L 678.26224 MHz 10.09 dBm Oce Bw 4,475524476 MHz
T2 1 682.73776 MHz 11.10 dam T2 1 682.73776 MHz 9.82 dam
—
L )i ] Ready BEERARRE 4 L )i J Ready BEERARRE 4

Date: 24 FEB.2020 05,0343

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum 2 @]

(=]

Spectrum 2 @]

(=]

Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dBé & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max @17k Max
20d " mil1] 15.83 dBm| 204d - mil1] 14.65 dBm|
- 7l 69543000 MHz H 693.67200 MHz
Al e e, OO S5 . Y T P PR A S5 :
10 dbm ke SO T 4.495504496 MHz 10 dam- I o MR B 4.495504496 MHz|
] |
| /
od - ‘\ 0 de: - |
10 / \ 10 df [ \'
7 Y 7
/ \ { \
-20 + - T 20 =i =
n g o ATV AN [on R R i e WAPVES
Y g s, Wt i - i
Jaie s 4 Al .
~40 dBm -40 dém
Sod 50 d
60 d -60 di
70 70
CF 695.5 MHz 1001 pts Span 10.0 MHz CF 695.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 655.43 MHz 15.83 dBm ML 653,672 MHz 14.85 dBm
TL 1 693.25225 MHz 10.83 dém Oce Bw 4.495504496 MH2 TL 1 693.25225 MHz 10.23 dém oce Bw 4. 495504496 MHZ
T2 1 597.74775 MHz 11.30 dBm T2 1 697.74775 MHz 10.83 dBm

L ) ]

Date: 24.FEB.2020 05:06.22

Ready

&

L I ]

Cate: 24 FEB.2020 05.05:57

e
Ready CHRRARRRY p

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

1 A401 of A591
. Apr. 01, 2020
Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Spectrum 2 @]

Spectrum 2 @]

Ref Level 24.50 cbm  Offset 4.50 db = RBW 300 kHz RefLavel 24.50 dim  Offset 4.50 db = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
£ 670. - P VST 2/ 10an0
[l : P e e V. e B
10 dear ¥ 9.030960031 MHz 10 dBm ¥ OLE Bw Y £.991008991 MHZ
/ \
od 0da { -
i \ 7 1
/
-10d - \\ .10 di ! Y
/ / \
20 I — -20 ~o=
P = e S, N S Eaa—
-3giBm -30+Ey
40 dom -40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 660.0 MHz 1001 pts Span 20.0 MHz CF 668.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 670.278 MHz 18.51 dam ML 671836 MHz 16.96 dam
T 1 663.5045 MHz 11.19 dBm Oce Bw 9.030965031 MHz TL L 663.5245 MHz 10.28 dBm Oce Bw £.991008991 MHz
T2 1 672.5355 MHz 11.16 dam T2 1 5725155 MHz 10.28 dem
L )i ] Ready e 4 L )i Ready

Date: 24.FEB 2020 05:13:33

J

Cate: 24 FEB.2020 05.14:03

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 2 @]

(=]

Spectrum 2 @] -

Date: 24.FEB 2020 051124

Ref Level 24.50 cbm  Offset 4.50 db = RBW 300 kHz RefLavel 24.50 dim  Offset 4.50 db = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 1 M1[1] 17.36 dBm) 204 M1 16.08 dBm)
e N e 678.6620 MHz T X, PP 677.9230 MHz
L / sl 5 5 A el o e
10 dBar u T 9.150840151 MHz 10 dBm y £.971028971 MHz
\ /
0d - 0 das : -
/ \ / \
-10 -10 df F 4
7
20 " \L‘ 20 j \
- v P ~ SRR I
A= ansen = ~
-20d -30d
40 dom ~40 dem
-50 df 50 de
60 d -60 d
70 -70
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.562 MHz 17.36 dam ML 677.323 MHz 16.88 dam
TL 1 675.9446 MHz 10.70 dBm Oce Bw 9.150845151 MHz TL L 676.0045 MHz 11.25 dBm Oce Bw 5.971028971 MHz
T2 1 685.0954 MHz 11.14 dBm T2 1 584.9755 MHz 9.48 dam
—
L )i ] Ready BEERARRE 4 L )i Ready BEERARRE

@
Date: 24 FEB.2020 05.10:52

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum 2 @]

(=]

Spectrum 2 @] -

Date: 24.FEB.2020 05:08:55

Ref Level 24.50 dém  Offset 4 .50 db & RBW 300 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
7 L L B it P
T A A N ~ A2 590, 4430 e \ - ~ T2 691.3420 M
£ A Skt W Vo R T R B A
10 dém b e i 9.070929071 MHZ, 10 dom 2 OcC BT \-l 8011088911 MHz
[ | { |
od - 0 de:
7
/ | f [
-10 d -10 df - -
J \ \
20 { ! 20 / !
- g i o = - I I
A AN i e A A
a0 d 30 di
~40 dBm 40 dém
50 d 50 d
60 d -60 di
70 70
CF 693.0 MHz 1001 pts Span 20.0 MHz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 650.443 MHz 17.50 dém ML 651,342 MHz 17.35 dém
TL 1 688.4845 MHz 11.72 dém Oce Bw 9.070925071 MHz T1 1 6B8.5245 MHz 10.18 dBm oce Bw 8.911088911 MHZ
T2 1 6375554 MHz 11.94 dBm T2 1 6574356 MHz 10.78 dBm
—
L ]’i J Ready CERRARRE gl i L J—'\ J Ready BRRNARED

i
Cate: 24 FEB.2020 05.10.28

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

Page Number
Report Issued Date
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Spectrum 2 @]

Spectrum 2 @]

Date: 24.FEB.2020 05:19.47

Cate: 24 FEB.2020 05.18.29

Ref Level 24.50 cbm  Offset 4.50 db = RBW 300 kHz RefLavel 24.50 dim  Offset 4.50 db = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
200 17.07 dBm| 20d Mika] 16.52 dBm|
| e 675,445 1 ol N X e 674.2460 MHz
e S . T AT T Al Y A e ey T WP 65
10 dear ? Y 133966/ 10 dam { AN OEE BV, Y 13.426573427 MHz
i ! | \
od T 0 da: |‘
/ | ] ‘\
04 1 104
/ \ }
20 ' \ 20 A
h 7 4 - - (W
e A = ~ e,
-30 df o -30 7
o A
40 e -40 dem
I’ ,J‘/
5 |-s6dl
60 d -60 d
70 -70
CF 670.5 MHz 1001 pts Span 90.0 MHz CF 670.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 575.445 MHz 17.07 dam ML 574.245 MHZ 16.52 dam
TL 1 663.8467 MHz 10.72 dBm Oce Bw 13.396603397 MHz TL L 663.5167 MHz 11.43 dBm Oce Bw 13.426573427 MHZ
T2 1 677.2433 MHz 10.51 dam T2 1 577.2433 MHz 10.89 dam
L )i ] Ready NN 4 L )i ] Ready 4
Date: 24.FEB 2020 05:18.03 Date: 24 FEB. 2020 051823
o
Spectrum2 (@] Spectrum2 @
Ref Level 24.50 cbm  Offset 4.50 db = RBW 300 kHz RefLavel 24.50 dim  Offset 4.50 db = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
200 " ™Il 15.69 dBm| - M o 15.09 aBm)
o " - 681.3090 MHz o X 685.9850 MHz
[ A i e 13.426573427 MHz B T e AW P 127 g AW 13.516483516 MHz
A
10 dBmr ')‘ Y 10 dém: ; A
d / 1 / |
o T Y 0 e T
1 7 |
10 df ~ - -10 di
i \ . |
-20 -20
A = p
T TNy NS S I b ey
Znd 0 —
40 dom ~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 581.308 MHz 15.89 dam ML 5B5.985 MHz 15.89 dam
TL 1 673.7567 MHz 10.31 cBm Oce Bw 13.426573427 MHz TL L 673.7268 MHz 10.00 dBm Oce Bw 13.516483516 MHz
T2 1 687.1833 MHz 9.28 dam T2 1 587.2433 MHz 10.60 dam
—
L )i ] Ready BEERARRE 4 L )i J Ready BEERARRE 4
Date’ 24.FEB 2020 051614 Date: 24 FEB. 2020 051529
Spectrum2 (@] == Spectrum2 @ =
Ref Level 24.50 cbm  Offset 4.50 db = RBW 300 kHz RefLavel 24.50 dim  Offset 4.50 db = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
20d M mil1] 16.68 dbm 204d i1l 1630 dom
. i 687,0830 MHz 1 PR P S T 692,7480 MHz
U e infm| P TR 545654345 TV Ve e N N 3.42657
10 dém. 'l . o [al, v IT‘ 13.456543457 MHz| 10 dam: b’ G B '] 13.426573427 MHz
od T ll 0 de {' L
|
| .10 d
10d 1 10 v T
L L / \
-20 -20
o™ - S N P I
e P AR T S LoV PV P w O (O
af o — d
T
-40 dBm -40 dem
50 d 50 d
60 df =60 di
-70 -70
CF 690.5 MHz 1001 pts Span 30.0 MHz CF 690.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 587.083 MHz 16.88 dBm ML 692.748 MHz 16.30 dBm
T fy 683.7857 MHz 11.44 dam oce Bw 13.456543457 MHz TL L 583.7567 MHz 11.11 dam oce Bw 13.426573427 MHZ
T2 1 §97.2433 MHz 11.09 dBm T2 1 6571633 MHz 11.25 dBm
— —
L )jd ] Ready SRR 4 L )il ] Ready WRRRRRREN i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Date: 24.FEB 2020 05:28:18

DCate: 24 FEB.2020 05.28.06

Spectrum2 (@] Spectrum2 @
Ref Level 24.50 dim  Offset 4.50 dB & RBW 1 MHZ Reflavel 24.50 dim  Offset 4.50 db = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
204 Xl i _ }'.,‘\l‘l - 20.66 dBm)| 204 _ 19.06 dBm)
T P, e 668.5240 MHz VR Eava e 675.2780 MHz
10 dBan 7 oce g 18.261730262 MHz 10 dBm ‘ 18.901698302 MHz
! \ / \
od 0da ;
! \ ] 3
/ } | |
10 df =10 di
N ] N
20 - - - e | — -20 = ——
o P
30 ¢ 4 30 d -
40 dem—4 40 dbm—
st d 0 de
60 df -0 d
70 -70
CF 673.0 MHz 1001 pts Span 40.0 MHz CF 673.0 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 568.524 MHz 20,66 dBm ML 675,278 MHz 19.06 dam
T 1 663.9281 MHz 12.15 dBm Oce Bw 18.261738262 MHz TL L 663,891 MHz 11.76 dBm Oce Bw 18.301696302 MHz
T2 1 682.1908 MHz 12.74 dBm T2 1 582. 1908 MHz 12.54 dBm
L )i ] Ready ] 4 L )i ] Ready 4

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum 2

3|

(=]

Spectrum 2

3|

Date: 24.FEB 2020 05:23:65

Date: 24 FEB.2020 052247

Ref Level 24.50 dim  Offset 4.50 dB & RBW 1 MHZ Reflavel 24.50 dim  Offset 4.50 db = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] 19.12 dBm) " M1[1] 17.67 dBm)
20 di 20
I e N e 683.2970 MHz - A 687.8930 MHz
¥ By 6 1% - § 5
10 dear ; Occ B 18.941650942 MHz 10 dBm ; Occ B { 18.981618382 MHz
od L 0da - \
/ | |
-10 df 1 -10d . v
Iy \ 1A \
AT B T = SA0dhm = —
-20d -30d
40 dom ~40 dem
50 df -50 o
60 df -0 d
70 -70
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 683.207 MHz 19.12 dam ML 5B7.803 MHz 17.67 dam
T 1 671.3452 MHz 12.67 dBm Oce Bw 18.341656342 MHz TL L 6712692 MHz 11.61 dBm Oce Bw 18.361616362 MHz
T2 1 689.6908 MHz 13.07 dam T2 1 589.6508 MHz 11.68 dam
—
L )i ] Ready BEERARRE 4 L )i J Ready BEERARRE 4

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

L ) ]

Date: 24.FEB.2020 05:26.33

Ready

Spectrum2 (@] == Spectrum2 @ =
Ref Level 24.50 dBm  Offset 4.50 db @ RBW 1Mz RefLeval 24.50 dbm  Offset 4.50 db @ RBW 1 MH:
j= Att 30de  SWT 57 us @ VBW 3 MHz  Mode auto FFT Att 30 dB SWT 57 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max |@ 1Pk Max
a4 _ ‘!»‘n[u 16.74 dbm s0d — M1l 18.38 dBm
T A s 690.9980 MHZ| NP ) e 686.6410 MHz
10 dém ,-? Oce B 1B.301698302 MHz 10 dém Oce Br Y 1B.181818182 MHz
0 d i - 0ds
7 \ [ |
10 df H l\ =10 di 1 I
\ |
J \ / \
oy - -padan~ = —
s T
30 d -30 d
— ~
~40 dBm 40 dém
50 df -50 df
60 d -60 df
70 -70
CF 688.0 MHz 1001 pts Span 40.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre X-value v-value Function Function Result Type | Ref | Tre X-value v-value Function Function Result
f I I i i I f I I i i I
M1 1 §90.398 MHz 18.74 dBm ML 6B6.641 MHz 18.38 dBm
T 1 678.8092 MHz 11.88 dBm oce Bw 18.301698302 MHz TL 1 578.9201 MHz 10.57 dBm oce Bw 18.181818182 MH2
T2 1 §597.1108 MHz 11.47 dBm T2 1 697.1109 MHz 10.34 dBm

—
CERRRRRR™ Y i

L I

Cate: 24 FEB.2020 05:27:17

Ready

e
WRRRRRREN p
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum 2 @]

&

Spectrum 2 @]

(=

Date: 24.FEB 2020 05:0202

Ref Level 24.50 cbm  Offset 4.50 db & RBW 100 kHz RefLavel 24.50 dim  Offset 4.50 db = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
204 14.88 dBm) 204 L 16.94 dBm)
664.89100 MHz o RN 667.1210 MHz
Moy 55: 5 L | T
10 dear PWoal 4.475524476 MHz 10 dBm E £.971028971 MHZ
od , 0da ’
/ | \
10 d . -10 di -
{ 3 / \
! - 20 - AV
= i ) = s A
“NAenmA P, C
-30,48y
-40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 668.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 564.891 MHz 14.88 dam ML 567.121 MHz 16.34 dam
T 1 663.27223 MHz 9.71 dBm Oce Bw 4,475524476 MHz TL L £63.5445 MHz 9.62 dBm Oce Bw £.971028971 MHz
T2 1 667.74775 MHz 10.51 dam T2 1 5725155 MHz 10.81 dam
[ )i ] Ready NN 4 L )i ] Ready i

Date: 24 FEB.2020 0513:50

Middle Channel / 5MHz / 64QAM

Middle Channel /10MHz / 64QAM

Date: 24.FEB 2020 05:0426

Spectrum2 (@] = Spectrum2 @ =
Ref Level 24.50 cbm  Offset 4.50 db & RBW 100 kHz RefLavel 24.50 dim  Offset 4.50 db = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 e 681.06900 Wiz 20 5 60,0610 it
1 106900 h PNy /A Aa610
5 R R . S, 00900 o]
10 dBar N L Y, Ay e v 4.485514486 MHz 10 dBm ¥ 9.010989011 MHZ
/ { \
od f 0da 1 -
J { 1
10 df T =10 di T
/ \ ] \
20 AT -20 Tt E
RS Wee it ekl L [ s g R " VN |
Han d : a0 d
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 581.068 MHz 15.48 dam ML 579.061 MHz 16.23 dam
T 1 678.26224 MHz .93 dBm Oce Bw 4,485514456 MHz TL L 675.9645 MHz 10.90 dBm Oce Bw 9.010969011 MHz
T2 1 682.74775 MHz 10.05 dam T2 1 584.9755 MHz 10.00 dam
—
L )i ] Ready BEERARRE 4 L )i J Ready BEERARRE 4

Date: 24 FEB.2020 05.11:08

Highest Channel /5SMHz / 64QAM

Highest Channel /10MHz / 64QAM

Date: 24.FEB 2020 05:05.08

Spectrum2 (@] == Spectrum2 @ =

Ref Level 24.50 cbm  Offset 4.50 db & RBW 100 kHz RefLavel 24.50 dim  Offset 4.50 db = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
204 - M1[1] 14.71 dBm) 204 16.69 dBm)

A - 693.45200 MHz 690.3030 MHz
4 SV NI W ArGE 505404505
10 dBm 7 e Pl Ve rroe Bnd 5 4.505404505 MHz 10 dBm 9.010989011 MHZ
{
od L 0da Y
/ \ /
10 d - 10 df i L
20 Jf \ 20 / \
- o~ A P Yo | = ]

NS S i R A vl N
=3 — -30 di -
40 dom ~40 dem
-50 df 50 de
60 df -0 d
70 -70
CF 695.5 MHz 1001 pts Span 10.0 MHz CF 693.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 503,452 MHz 14.71 dBm ML 590,303 MHz 16.59 dam

T 1 593.24226 MHz 9.47 dBm Oce Bw 4.505494505 MHz TL L 688.5045 MHz 10.71 dBm Oce Bw 9.010969011 MHz

T2 1 697.74775 MHz 9.44 dbm T2 1 597.5155 MHz 10.25 dam

—
L )i ] Ready BEERARRE 4 L )i J Ready BEERARRE 4

DCate: 24 FEB.2020 05.10:12
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Spectrum 2 @]

Spectrum 2 @]

Date: 24.FEB 2020 05:18:33

Ref Level 24.50 cbm  Offset 4.50 db = RBW 300 kHz Reflavel 24.50 dim  Offset 4.50 db = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
204 ) M1[1] 15.20 dBm) 204 _ 18.57 dBm)
— K3 . 671.9690 MHz T~ 676.1570 MHz
1008 ot e A, | o e B 13.996605397 MHz 1008 ¥ | ™ 18.941658342 MHz
! \ [
od 0 da: r
i ! / \
10 df + -10d + t
/ \ A e
= - =y ey 20 — S
e S M A VA ety o ~
-30 df = -30d -
40 o ~40 dem
P —
i 56t
60 df -0 d
70 -70
CF 670.5 MHz 1001 pts Span 40,0 MHz CF 673.0 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 671.358 MHz 15.20 dam ML 576.157 MHz 18.57 dam
T 1 663.7857 MHz 9.22 dBm Oce Bw 13.396603397 MHz TL L 663,891 MHz 11.45 dBm Oce Bw 18.341656342 MHz
T2 1 677.1833 MHz 9.57 dam T2 1 582.2308 MHz 11.87 dam
L )i ] Ready NN 4 L )i ] Ready 4

DCate: 24 FEB.2020 052746

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum 2

3|

(=]

Spectrum 2 @]

Date: 24.FEB 2020 05:16.00

Ref Level 24.50 cbm  Offset 4.50 db = RBW 300 kHz Reflavel 24.50 dim  Offset 4.50 db = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 MIL1] 14.57 dBm) 204 18.99 dBm)
- i - 684.7060 MHz N 677.1830 MHz
10 d8 EX o e e P EE BV 13.396603397 MHz 10 d8 il 18.381618382 MHZ
/ \ 7
od ] L 0 e '
| / \
10 df + ¥ -10 di
/ Y /
-20 - -20 =
S P ol N R
RNV R Y S
30 d -30d
40 dom ~40 dem
-50 df 50 de
60 df -0 d
70 -70
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 584.7865 MHz 14.57 dam ML 577.183 MHz 18.39 dam
T 1 673.8167 MHz 9.69 dBm Oce Bw 13.396603397 MHz TL L 71,3002 MHz 11.14 dBm Oce Bw 18.361616362 MHz
T2 1 687.2133 MHz 10.59 dam T2 1 589.6908 MHz 11.33 dam
—
L )i ] Ready BEERARRE 4 L )i J Ready BEERARRE 4

DCate: 24 FEB.2020 05:23.36

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum 2 @]

(=]

Spectrum 2 @]

(=]

Date: 24.FEB.2020 05:18:58

Ref Level 24.50 dém  Offset 4 .50 db & RBW 300 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 1 MHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
20d - mil1] 15.25 dBm| 204d — mil1] 18.50 dBm|
I ) : 685.1650 MHz PN =N RV e A 686.2420 MHzZ,
0 E NGB oy 13.366633367 MHZ| 10 b - Oce Bw - 18.381618382 MHz
B i NI . 7 h
/ | f \
od - T 0 de:
/ |
-10d 3 -10di f l“
), \ N R N \
20 + -20 B - I
fuf S i e N
230 d — -30d —
~40 dBm -40 dém
50 d 50 d
60 d -60 di
70 70
CF 690.5 MHz 1001 pts Span 30.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 685.165 MHz 15.25 dBm ML 666,242 MHZ 18.50 dém
T1 1 683.7867 MHzZ 9.33 dBm oce Bw 13.366633367 MHz T1 1 678.7293 MHz 11.23 dBm oce Bw 18.381618382 MHz
T2 1 §97.1533 MHz 9.89 dbm T2 1 557.1109 MHz 10.39 dBm
— —
L ]—i J Ready CERRARRE gl i L J—'\ J Ready BRRNARED 4

Cate: 24 FEB.2020 05.27.06
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

Conducted Band Edge

LTE Band 71/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 dg

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
heek £ L1 | SPURIAHIECHBIEKABS _. A

Line _$PURIOUS_| INE_ABS PASS lf | Line _§PURIOUS_|LINE Af-\%\ PASS
10 dem: H 10 dBm
y Il F
-10 dBm / \ -10 dBm {
SPURIOUS_LINE_ABS_ \ r
-20 derm: j ‘1 -20 dem j
(SIS N
-40 dBm \.1" "
50 dem / M} \ - 50 dBm .Hﬂ \ S

7
H \’\ '/\L“/ W«W \\j J 1\
-50 dBm 60 dBm A
— | S J
70 dBm -70 dBm
Start 650.0 MHz 6003 pts Stop 668.0 MHz |||['start 693.0 MHz 6003 pts Stop 710.0 MHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

650.000 MHz 662,900 MHz 100.000 kHz 662,89678 MHz -20.12 d&m -16.12 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.64643 MHz 21.11 dém -6.89 dB

662.500 MHz £63.000 MHz 30.000 kHz 6£62,98728 MHz -24.65 dém -11.65 dB 598,000 MHz 598,100 MH2 30,000 kHz 05 00012 Mie o5 & B 207 e

563.000 MHz £68.000 MHz 100.000 kHz 663.36607 MHz 21.36 dBm 854 de £98.100 MHz 710.000 MHz 100.000 kHz £98.10297 MHz -32.15 dbm -19.15 dB

T
Ready | | NED e Read:
Il 4 1 ady  WANNNREND p

Date: 24.FEB 2020 06:44:23

Date: 24 FEB. 2020 06:14:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 dB

Mode Auto Sweep

Spectrum

Ref Level 22,50 dém  Offset 4.50 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . £
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
. y y’ " "
od ’r 1} Eﬁdam \‘1
-10 dBm \ 10 dBm -
SPURIOUS_LINE ABS_ J \
-20 dBm 20 dBm: l
-30 dBm 4 =30 dBm \ m\“—\.,.
-40 dam -40 dBm: B Al
-50 dBm /)" -50 dBm ‘\—M,,.
-60 dem -60 dBm
—
70 dBm 70 dem
Start 650.0 MHz 6003 pts Stop 668.0 MHz ||[I'Start 693.0 MHz 6003 pts Stop 710.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
550.000 MHz £62.900 MHz 100.000 kHz 662.89678 MHz -26.18 dém -13.18 d& 693.000 MHz 698.000 MAz 100.000 kHz 594,07026 MHz 7.65 dBm -22.35 db
562.900 MH2 | 663,000 MHz 30.000 kHz 062,599368 MHz -27.31 dbm -14.31d8 698.000 MHz 693,100 MHz 30,000 kHz 598,00202 MHz -28.68 dBm -15.88 dB
563.000 MHz £68.000 MHz 100.000 kHz £66.23963 MHz 8.04 dBm -21.06 dB& £98.100 MHz 710.000 MHz 100.000 kHz £98,10297 MHz -28.47 dBm -15.47 dB

Il

Date: 24.FEB 2020 084507

Ready

4

i

Ready

Date: 24.FEB.2020 06:13:14

4

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

Page Number

1 A407 of A591

Report Issued Date : Apr. 01, 2020

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
heek + ” | SPURIRHECHBEKABS_. :

Line _§PURIOUS_| INE_ABS PABS ﬂ Line _§PURIOUS_|LINE AJH\{ PABS
10 dBm f \ 10 dBm }
od | 0 dBm g l\
-10 dem \ _10 dBm \
SPURIOUS_LINE_ABS_ \ J ]
-20 dem JI 1 20 dem f
LY | .
40 dem 4 | 4E| dBm I \ | \\
-50 dem : so

¥ Y
i N N /A

-60 dBm 4 -60 dB
70 dem 70 dem
Start 650.0 MHZ 6003 pts Stop 668.0 MHz | || Start 693.0 Mz 5003 pts Stop 7100 Wz
Spurious Emissions Epurions Emlssions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

650.000 MHz 662,900 MHz 100.000 kHz 662,89678 MHz -29.60 d&m -16.60 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.63893 MHz 20.60 dBm -5.40 d&

662.900 MHz 663,000 MHz 30.000 kHz 66299718 MHz -25.35 dBm -12.35 dB 698,000 MHZ 505 100 MH= 30,000 kis a5 00195 M 2640 dim 1340 d8

563.000 MHz £68.000 MHz 100.000 kHz 663.32609 MHz 20.50 dBm ___s.ode £98.100 MHz 710.000 MHz 100.000 kHz £98.10297 MHz -31.98 dbm -18.98 dB

Y
Read:
I cady  GMMRRNALD W y i —— .|

Date: 24.FEB. 2020 06:19:46

Date: 24 FEB. 2020 06:14:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
Spectrum = Spectrum 7
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
N‘n—v—‘ o Ay
od W dem 1
10 dem l \ 10 dBm
SPURIOUS_LINE ABS_ , l \
-20 dem 20 dem \
-30 dem ¥ -30 dBm
-40 dBm: / -40 dBm e \
-50 dem -50 dBm
-60 dem -60 dBm
e —
70 dBm 70 dem
Start 650.0 MHz 6003 pts Stop 668.0 MHz ||[I'Start 693.0 MHz 6003 pts Stop 710.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
650.000 MAz 662,900 MHZ 100,000 kHz 662,88388 MAz ~26.70 dem -16.70 06 693.000 MHZ NI 100 000 kHz T .56 cbm -zaml
562.900 MH2 | 663,000 MHz 30.000 kHz 062,59453 MHz -30.02 dBm -17.02 d& 698.000 MHz 693,100 MHz 30,000 kHz 598,00237 MHz -32.29 dBm -19.29 dB
563.000 MHz £68.000 MHz 100.000 kHz £66.30460 MHz TATdm L___-22.53 d8 £98.100 MHz 710.000 MHz 100.000 kHz 696.10257 MHz -30.75 dBm -17.75 db
Y
Read;
Il cady " UENENNEND W 4 i Ready  LAMNMNALD W y

Date: 24.FEB 2020 08:45:53

Date: 24.FEB.2020 06:12:29

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

Page Number 1 A408 of A591
Report Issued Date : Apr. 01, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
hech : r | SPURIAHIECHBIEKABS _. o
10 dBm } 10 dBm [ I
od f 0dBm 1
-10 dém - -10 dBm J l‘
SPURIOUS_LINE_ABS_ JI k J \
-20 dem f }
-30 dBm l 1,
-40 dBm /' “\Vl““
50 d8m / 'N"“M ;
-60 dBm \‘ / ﬂ 'f‘
vy S — T
70 dBm -70 dem
Start 650.0 MHz 6003 pts Stop 673.0 MHz ||| start 688.0 MHz 6003 pts Stop 710.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup RBW | Fraguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

650.000 MHz 662,900 MHz 100.000 kHz 662,87744 MHz -39.92 d&m -26.92 d8 688.000 MHz 698.000 MHz 100.000 kHz 697.42779 MHz 21.33 dém -8.67 dB

662.900 MHz £63.000 MHz 30.000 kHz 562.99853 MHz -37.28 dBm -24.28 dB 508,000 MH= 695,100 MHz 30.000 kHz 698.00832 MHz -37.80 dBm -24.30 dB

663.000 MHz 673.000 MHz 100.000 kHz 663.63218 MHz 21.40 dBm — -8.60 d& £98.100 MHz 710.000 MHz 100.000 kHz £98,10297 MHz -41.31 dBm -28.31 dB

T
il Ready L N e 4 I Ready L[] 4

Date: 24.FEB 2020 06:51:31

Date: 24 FEB. 2020 06:08:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect | SPURIRHECHIEKABS_
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
" L e - fitopomat P -
od {J L = \ 0 Hem T
10 dem -{0 dem %
SPURIOUS_LINE ABS_ J \ {
-20 dem 1 o ||
: ‘\
-30 dem - -30 dBm
-40 dBm e 40 dBm e
-50 dem P4 il -50 dBm
-60 dem -60 dBm
70 dBm 70 dem
Start 650.0 MHz 6003 pts Stop 673.0 MHz ||| Start 688.0 MHz 6003 pts Stop 710.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
650.000 MAz 662,900 MHZ 100,000 kHz 662,80678 MRz -29.26 dem -16.20 06 e 6000 MITE | 699 P00 Wiz 100 000 kHz e 475 dbm _25m|
562.900 MH2 | 663,000 MHz 30.000 kHz 062,59633 MHz -31.73 dbm -18.73 d8 698.000 MHz 693,100 MHz 30,000 kHz 598,00392 MHz -33.07 dBm -20.07 dB
563.000 MHz £73.000 MHz 100.000 kHz £69.26437 MHz S.51d3m L___-24.39.d8 £98.100 MHz 710.000 MHz 100.000 kHz £96.10852 MHz -30.70 dBm -17.70 dB
Y
Read;
Il cady  UNNEENEED 8 4 i Ready  LAMNMNALD W y

Date: 24.FEB 2020 08:50:43

Date: 24.FEB.2020 06.08:00

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

Page Number
Report Issued Date
Report Version

1 A409 of A591
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. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

SGL Count 100/100

Ref Level 22,50 dém  Offset 4.50 dg

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
hech y r | SPURIRHECHBEKABS_.
10 dBm I 10 dBm i +
od 0 dem k
10 dem 1 -10 dBm f
SPURIOUS_LINE_ABS_ JJ “ [ \
% 20 dBm

-20 dBm ’ .\ ﬂ ﬂ

l

|
Wl

-40 dBm /’ f \
-50 d8m WuJ “M { .M |J "
<60 dBm — MN«H‘! L..N-M \l’m\ -‘w':-j \\'“‘\._._.//\ T.‘A\E
R S A,
70 dBm -70 dem
Start 650.0 MHz 6003 pts Stop 673.0 MHz ||| start 688.0 MHz 6003 pts Stop 710.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  Atimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

650.000 MHz 662,900 MHz 100.000 kHz 662,89678 MHz -40.19 dBm -27.19 d& 668.000 MHz 608.000 MHz 100.000 kHz 697,39280 MHz 20.41 dBm -9.50 dB

662.900 MHz £63.000 MHz 30.000 kHz 562.99518 MHz -37.23 dBm -24.23 dB 508,000 MH= 658,100 MHz 30,000 kHz 698.00092 MHz 38.85 dbm 25.85 db

£63.000 MHz 6573.000 MHz 100.000 kHz 663.59720 MHz 20.63 dBm — -9.37 d& 698.100 MHz 710.000 MHz 100.000 kHz 698.12081 MHz -42.16 dBm -29.16 dB

T
Read:
il eady [] HEN e 4 il Ready u )

Date: 24.FEB. 2020 06:52:29

Date: 24 FEB. 2020 06:09:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect | SPURIRHECHIEKABS_ :
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
e L h ~
od fa- -m-q‘ o fier T ‘
-10 dBm | -30 dém
SPURIOUS_LINE ABS_ [ l \
20 dBm /j —io dem l‘
-30 dem 4 30 dem
-40 dBm ] -40 dBm o T —
-50 dem /—’ 50 dem ‘1‘\“—“‘ o
60 dem 60 dBrm [
70 dBm 70 dem
Start 650.0 MHz 6003 pts Stop 673.0 MHz ||[I'Start 688.0 MHz 6003 pts Stop 710.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
550.000 MHz £62.900 MHz 100.000 kHz 662.89678 MHz -32.61 dém -19.61 d& £88.000 MHz 698.000 MAz 100.000 kHz 591,20585 MHz 3.72 dBm -26.28 dB
562.900 MH2 | 663,000 MHz 30.000 kHz 062,58513 MHz -36.32 dbm -23.32 d8 698.000 MHz 693,100 MHz 30,000 kHz 598,00252 MHz -36.43 dBm -23.43 dB
563.000 MHz £73.000 MHz 100.000 kHz £69.31434 MHz +.32d3m L___25.56 d& £98.100 MHz 710.000 MHz 100.000 kHz 598, 10892 MHz -34.08 dBm -21.08 dB
Y
Read:
Il cady  UNNEENEED 8 4 i Ready  LAMNMNALD W y

Date: 24.FEB 2020 084945

Date: 24.FEB.2020 06.07.03

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

Page Number

Report Version : Rev. 01

1 A410 of A591
Report Issued Date : Apr. 01, 2020



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 22,50 dém  Offset 4.50 dg

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
e ; | SPURIRIE CHBEABS ¥
Line _$PURIOUS_} INE_ABS PABS r Line _$PURIOUS_LINE_ABS, PAES ”
10 dBm: , 10 dBm l \
od 0 dBm H \
-10 dBm H -10 dem
SPURIOUS. LINE_ABS_ f L r 1“
-20 dem {," ]‘ f 20 dBm i
-30 dem l] “ /“( [|\ -31# dBm i J“
40 dBm /'. Lﬁhl H ‘I i _ah Hem ”‘ J{VM l.
50 dBm ﬂnk‘\n]- ! o em ,A fi , A \
I Y
L/ %MQ i '\}M‘ N MJ Nn! 'IJLWI \J“Mmu( T ~ ﬁ
-60 dBm A 60 di) g
7 = o 60 AN g ]
-70 dBm -70 dBm
Start 650.0 MHz 6003 pts Stop 678.0 MHz ||| start 683.0 MHz 6003 pts Stop 710.0 MHz
[Spurious E'"iSSi"TS ‘ [ I | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
650.000 MHz 662,900 MHz 100,000 kHz 662,89678 MHz -37.28 dBm -24.28 d& 6832.000 MHZ ﬁsﬁﬁmz 100.000 kHz @g_?ﬁ MHz 21.65 dBm -aﬁl
562.900 Mrz | 663.000 Mhiz 30,000 khz 662,59753 MHz -35.78 dém -82.75 d& £08.000 MHz | 609.100 MHz 30.000 kHz 503,00207 MHz -38.13 dbm 25,13 dB
563.000 MHz £78.000 MHz 100.000 kHz 663.87331 MHz 22.00 dBm ___8.00d8 £98.100 MHz 710.000 MHz 100.000 kHz £98.10297 MHz -40.03 dbm -27.03 dB
| Ready [T ] Read
Il 4 1 ady WM p

Date: 24.FEB. 2020 07-:04:24

Date: 24 FEB. 2020 06:02:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect : | SPURIRHECHIEKABS_
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
od B i e chat o L A, i e Y 0 e e Ty, s \
10 dem ! I -10 dBm
SPURIOUS_LINE ABS_ , \ \
-20 dem J \\ 2h dem L
-30 dBm =30 dBm ‘\k
-40 dém //‘ = i 40 dBm
-50 dem / -50 dBm
-60 dem -60 dBm
-v——'/
70 dBm 70 dem
Start 650.0 MHz 6003 pts Stop 678.0 MHz ||| Start 683.0 MHz 6003 pts Stop 710.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
550.000 MHz £62.900 MHz 100.000 kHz 662.89678 MHz -30.89 dém -17.89 d& £83.000 MHz 698.000 MAz 100.000 kHz 586.36207 MHz 3.00 dBm -26.91 db
562.900 MH2 | 663.000 MHz 30.000 kHz 062,59528 MHz -33.63 dém -20.63 d8 698.000 MHz 693,100 MHz 30,000 kHz 598,00957 MHz -34.03 dBm -21.03 dB
563.000 MHz 578.000 MHz 100.000 kHz £69.68291 MHz 3.3¢ d3m L___-26.56 d& £98.100 MHz 710.000 MHz 100.000 kHz £98,10297 MHz -31.56 dBm -18.56 dB
Y
Read:
Il cady  UNNEENEED 8 4 i Ready  LAMNMNALD W y

Date: 24.FEB 2020 07.01:10

Date: 24.FEB.2020 06.01:47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

Page Number 1 A411 of A591
Report Issued Date : Apr. 01, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
hech I- | SPURIAHIECHBIEKABS _.
Line _$PURIOUS_| INE_ABS PABS | Line _$PURIOUS_LINE_ABS PABS n
10 dBm 10 dBm l \
od , 0dBm j L
-10 dém ‘J -10 dBm -
20 dsm fl ‘ n 20 dem \]
-30 dBm + h‘\ }“( m ]ﬂ ; 1-
,!"f T i il |
. | L | \ b o , | N \
S0 dem wbﬂh J \M\W f[ MJ { ﬁ (L« wl’ﬂ \ {n
0 o il / ¥ L . |
S R T e [ RN N
70 dBm
Start 650.0 MHz 6003 pts Stop 678.0 MHz Start 683.0 MHz 6003 pts Stop 710.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  Auimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£50.000 MHz 562,900 MHz 100.000 kHz 662,89033 MHz -37.57 d&m ~24.57 dg 683.000 MHz 608,000 MHz 100.000 kHz 607,17166 MHz 20.23 dem -9.77 dB
662.500 MHz £63.000 MHz 30.000 kHz £62.99293 MHz -35.85 dBm -22.65 dB 698.000 MHz 693,100 MHz 30.000 kHz 69800262 MHz -37.89 dBm -24.30 de
563.000 MHz 678.000 MHz 100.000 kHz 663.84333 MHz 21.19 dém — -6.91 d& 658.100 MHz 710.000 MHz 100.000 kHz 698,10892 MHz -35.91 dbm -26.91 dBb
T
il Ready L N e 4 I Ready L[] 4
Date: 24.FEB 2020 07:05:11 Date: 24 FEB 2020 060326
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum || Spectrum v
Ref Level 22.50 dBm  Offset .50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
T | SPURIRHECHBIEKABS . £
Line $PURIOUS LINE ABS PABS Line _$PURIOUS_LINE_ABS, PASS
10 dBm 10 dBm
od . geons: i o o g Lo =
| l
| \
-10 d8m | -1f cem
SPURIOUS_LINE ARG ’ \ \
-20 dBm hH \‘ -2p dem: [
30 dom ,_,,.-1) 20 dom H\‘
-40 dBm S ! -40 dBm T — e
-50 dem / -50 dBm T ]
-60 dem -60 dem
ﬂm«-—/
70 dBm -70 dem
Start 650.0 MHz 6003 pts stop 678.0 MHz | |[Start 683.0 Mz 5003 pts Stop 710.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  Atimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
650.000 MHz 662,900 MHz 100.000 kHz 662.69033 MHz -34.64 dém -21.64 d& 583.000 MHZ '698.000 MAZ 100.000 kHz 586.47451 MHZ 2.05 dBm 27.75 db
662.500 MHz £63.000 MHz 30.000 kHz 66296804 MHz -38.07 dBm -25.07 dB 698.000 MHz 693,100 MHz 30.000 kHz 69800712 MHz -38.95 dBm -25.95 d8
563.000 MHz 678.000 MHz 100.000 kHz 672.53898 MHz 2.66 dem L L 658.100 MHz 710.000 MHz 100.000 kHz 698,10892 MHz -35.74 dbm -22.74 db
T
il Ready [ HEN 4 il Ready [TTTTTTTTN p

Date: 24.FEB 2020 08:57.28

Date: 24.FEB.2020 06.00:55

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

Page Number 1 A412 of A591
Report Issued Date : Apr. 01, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 dB

Mode Auto Sweep

Spectrum

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Freek I | SPURIMHIE CHYEKARS T

Line _$PURIOUS_} INE_ABS PABS | Line _$PURIOUS_LINE_ABS, PAES “
10 dBm: ‘ 10 dBm {
od ‘l | 0 dBm j
-10 dBm [ H.“ -10 dem +
SPURIOUS_LINE_ABS_ f \ "ﬂ \\
-20 dem \ P 20 dBm

‘ [}
-30 dem } | 30 gem ! i i
g I | F
-40 dBm -40 Hem " |
T ) i il A
-50 dem ! ] T || - | 4 i
- M Ll /! AN N 1

-50 dBm — ALY SR, i wn’"v«r 50 detn Aty e u N e e f
-70 dBm -70 dBm
Start 650.0 MHz 6003 pts Stop 683.0 MHz ||| start 678.0 MHz 6003 pts Stop 710.0 MHz
[Spurious E'"iSSi"TS ‘ [ I | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit

650.000 MHz 662,900 MHz 100,000 kHz 662,89033 MHz -37.19 dBm -24.18 d& 678.000 MAz ﬁsﬁﬁmz 100.000 kHz @g_?mg MHz 21.01 dBm -EWI

562.900 Mrz | #63.000 Mhiz 30,000 khz 662,59523 MHz -37.78 dém -24.75 d& £08.000 MHz | 609.100 MHz 30.000 kHz 508,00742 MHz -39.29 dbm -26.20 de

563.000 MHz £83.000 MHz 100.000 kHz 66410445 MHz 22.34 dBm ___reede £98.100 MHz 710.000 MHz 100.000 kHz £98.10297 MHz -39.40 dbm -26.40 dB

)

Ready

Date: 24.FEB. 2020 07-:09:47

%

i

Ready [ [ [

Date: 24 FEB 2020 055641

4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS .

Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES

10 dBm 10 dBm
e ™ y——" bas . A

od - \ 0 dere =
10 dam rw -1g dém !
SPURIOUS_LINE ABS_ ‘ 1
-20 dem -20 dem -
-0 dem /_,A L}aro dem I,
.40 dBm 40 dBm M ]
-50 dem -50 dBm ——
-60 dem -60 dBm
70 dBm 70 dem
Start 650.0 MHz 6003 pts Stop 683.0 MHz |||l Start 678.0 MHz 6003 pts Stop 710.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit

650.000 MAz 662,900 MHZ 100,000 kHz 662,80678 MRz -32.00 dém -10.00 d& 6000 WIS | 639 P00 Wiz 100 000 kHz T 5709 dbm _27m|

562.900 MH2 | 663,000 MHz 30.000 kHz 062,53011 MHz -35.52 dbm -22.52 db 698.000 MHz 693,100 MHz 30,000 kHz 598,01032 MHz -35.76 dBm -22.76 dB

563.000 MHz £83.000 MHz 100.000 kHz £70.64118 MHz 2.20d3m L___-27.50d8 £98.100 MHz 710.000 MHz 100.000 kHz 696.10257 MHz -32.78 dbm -15.76 db

Y
Read;
Il cady  UNNEENEED 8 4 i Ready  RAMRNRRAD W y

Date: 24.FEB 2020 07.09:01

Date: 24.FEB.2020 05:53.04

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

1 A413 of A591
1 Apr. 01, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

o
Spectrum %:' Spectrum T
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek 51 | SPURIAHIECHBIEKABS _. '
Line _§PURIOUS_| INE_ABS P4 (l Line _§PURIOUS_|LINE_ABS, PABS “
10 dBm l‘[ 10 dBm }
od | 0 dBm i |
-10 dem J k -10 dBm f
SPURIOUS_LINE_ABS_ f L« M VH
-20 dém t I -20 dem l’ 1
-30 dBm lk ” 30 dem 1 fl ]i
] 1 | I THA
40 dom /’ l" . \ -40 Bm i\ N N
50 dom h.\ Li A /I s dem Il |
v el Sl A "\ o
-60 dBm - 4 u"'mlw o | %0 ddyp l oy Lo’
— ] e e ey vy e e AN )
70 dem 70 dem
Start 650.0 MHz 6003 pts Stop 683.0 MHz ||| start 678.0 MHz 6003 pts Stop 710.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
650.000 MHz 662,900 MHz 100,000 kHz 662,89678 MHz -38.46 dBm -25.46 dB 676.000 MHz ﬁsﬁ%ﬁdz 100,000 kHz Eﬁﬁg MHz 20.89 dbm —gﬁl
852.900 MHz | 663.000 Mhz 30.000 kHz £62.59968 MHz -38.35 deém -25.35 db 508.000 MHz | 693.100 MHz 30.000 kHz 608,00132 MHz -39.64 dbm -26.64 db
563.000 Mz 563,000 MHz 100.000 kHz 56410445 MHz 2L24 ddm L____-B.75 db £98.100 MHz 710.000 MHz 100.000 kHz £98,10297 MHz -39.55 dBm -26.95 dB
Y
) Ready | WALMRALLD y i — .|

Date: 24.FEB. 2020 07:10:34

Date: 24 FEB 2020 055748

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectrum = Spectrum 7
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek £ | SPURIRHECHBIEKABS .

Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
od e od e i Aot

pre— s " s \ aal 7 W
-10 dem . -1( dem -
SPURIOUS_LINE ABS_ } ‘
-20 dem f L\ 20 dem
-30 d&m J,J Y pr dBm \}\\
-40 dBm ""-’/1: -40 dBm
//’ 1 —

=50 dam -50 dBm S
-60 dem -60 dBm
70 dBm 70 dem
Start 650.0 MHz 6003 pts Stop 683.0 MHz |||l Start 678.0 MHz 6003 pts Stop 710.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit

£50.000 Mz | 662,900 MHz 100,000 kiz 662,89678 MHz ~35.72 dém 22.72 & 75000 M| 556 o0 Wiz 100,000 ki T EregTr TS0 B _ngl

662.900 MHz 663,000 MHz 30.000 kHz 662,92426 MHz -39.63 dBm -26.63 dB 595,000 MHz 598,100 MH2 30,000 kHz 95 02506 MHe 30.48 dom ~27.48 db

563.000 MHz 583000 MHz 100.000 kHz £72.34033 MHz 136 dem |____-28.54 d8 £98.100 MHz 710.000 MHz 100.000 kHz 698, 12676 MHz -36.81 dBm -23.81 dB

Y
Read:
Il cady  UNNEENEED 8 4 i Ready  LAMNMNALD W y

Date: 24.FEB 2020 07.08:20

Date: 24.FEB.2020 05:43.01

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

1 A414 of A591
1 Apr. 01, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum %:' Spectrum T
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
e . | SPURIRIECHEK RS -
Line _§PURIOUS_| INE_ABS PAES “ Line _§PURIOUS_|LINE AF}{ PABS
10 dem } l 10 dBm i -
od t 0 dBm J !\
-10 dem \ -10 dBm f -
SPURIOUS_LINE_ABS_ l f l
-20 dem ,\ 20 dBm r
|
-40 dBm : k f \ 4d dom f ‘ w \
-50 dBm e | y S0 [Ty
\ NS N 7\
-60 dBm + -60 B e A
S
70 dem 70 dem
Start 650.0 MHz 6003 pts Stop 668.0 MHz |||['start 693.0 MHz 6003 pts Stop 710.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
650.000 MAz 662,900 MHZ 100,000 kHz 662,80678 MRz -32.50 dem -10.50 06 35000 Miz | Bo6.a00 iz 100,000 Kz T T 2057 cBm _QWI
852.900 MHz | 663.000 Mhz 30.000 kHz £62 59968 Miz ~25.48 deém -12.48 dB 508.000 MHz | 693100 MHz 30.000 kHz 508,00072 MHz -25.92 dbm -12,92 db
563.000 Mz 558,000 MHz 100.000 kHz 563.33358 MHz 20.68 dam L___-0.32d8 £98.100 MHz 710.000 MHz 100.000 kHz £98,10297 MHz -34.07 dBm -21.07 dB
Y
Il Ready  UNNENENED W 4 i Ready  WAMMALLLD WA

Date: 24.FEB. 2020 06:18:47

Date: 24 FEB. 2020 06:15:54

4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum || Spectrum v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect | SPURIRHECHIEKABS_ :
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
N »
(i [laiay oty
od \\ dBm 1
10 dem l [l 2o dem
SPURIOUS_LINE ABS_ } \ \
-20 dBm H 20 dBm: \\
-30 dBm F =30 dBm
-40 dBm 40 dBm [T
-50 dem -50 dBm
-60 dem -60 dBm
'_—-—/ [—————
70 dBm 70 dem
Start 650.0 MHz 6003 pts Stop 668.0 MHz ||[I'Start 693.0 MHz 6003 pts Stop 710.0 MHz
[Bpurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
550.000 MHz £62.900 MHz 100.000 kHz 662.89678 MHz -29.15 dém -16.15 d 693.000 MHz 698.000 MAz 100.000 kHz 594,28061 MHz 6.67 dBm -23.33 db
562.900 MH2 | 663,000 MHz 30.000 kHz 062,59603 MHz -30.56 dBm -17.96 d& 698.000 MHz 693,100 MHz 30,000 kHz 598,00062 MHz -32.31 dBm -19.31 dB
563.000 MHz 558,000 MHz 100.000 kHz £67.55397 Mz 707 dm L___-22.03 d8 £98.100 MHz 710.000 MHz 100.000 kHz £98,12081 MHz -31.14 dBm -18.14 dB
Y
i Ready  WANMARAAN S i i e —

Date: 24.FEB 2020 054548

Date: 24.FEB.2020 06:11:36

4

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR202002EG18NA

Page Number 1 A415 of A591
Report Issued Date : Apr. 01, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dém  Offset 4.50 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (81 svgpwr
TRp) | SPURIAHIECHBIEKABS _.
Line _§PURIOUS_| INE_ABS PAES ﬂ Line _§PURIOUS_|LINE_ABS u,\-.--.ﬂ
10 dm . 10dBm
od j 0 dBm { l
-10 dam J -10 dem { llﬂ
0 dem L 20 dem R
30 com [ A Mo cere ] B
1 N I O I
8 | O O 4
<60 dBm }# w oy WIJ\LIMI‘\‘,,W'J lea M’h Moo ’J \“ﬁL*v‘r A“' \ [\\ JF‘L&
70 dam 70 dem —

Start 650.0 MHz 6003 pts Stop 673.0 MHz Start 688.0 MHz 6003 pts Stop 710.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | PoweraAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

650.000 MHz 662,900 MHz 100.000 kHz 662,89678 MHz -41.91 d&m -28.91 dé 688.000 MHz 698.000 MHz 100.000 kHz 697,38281 MHz 19.85 dBm -10.15 dB

662,500 MHz 663,000 MHz 30.000 kHz 662.99428 MHz -39.82 dBm -26.82 dB 508.000 MHz 633,100 MHz 20.000 kHz £08,00027 MHz -39.60 dBm -26.60 dB

£63.000 MHz 673.000 MHz 100.000 kHz 663.58221 MHz 19.56 dém ~10.44 d8 698.100 MHz 710.000 MHz 100.000 kHz 698,10297 MHz -42.39 dbm -29.39 db

—
\
Ready L N e Read
il 4 I ady u 4

Date: 24, FEB. 2020 06:53:30

Date: 24 FEB. 2020 06:10:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dém  Offset 4.50 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
hech : | SPURIRHECHBIEKABS . £

Line _$PURIOUS JLINE ABS PAES Line _$PURIOUS_LINE_ABS PABS
10 dem 10 dm
0d e D et e et e Lt Y o dam b Nk o o T Y,
10 dBm ( \ -30 dem \
SPURIOUS_LINE ABS_ / \ t
-20 dBm J \ —&0 dBm ]“
30 dem —“‘{ Jao dem 1
~40 ' -40 dBm [
-50 dem an 50 dem \H\ R
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 650.0 MHz 6003 pts Stop 673.0 MHz ||| Start 688.0 MHz 6003 pts Stop 710.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

650.000 MHz 662,900 MHz 100,000 kHz 662.86454 MHz -3E.48 dém -22.48 de 688.000 MHz £598.000 MHz 100.000 kHz 680,84158 MHz 3.83 dBm -26.17 dB

662,500 MHz 663,000 MHz 30.000 kHz 662.98038 MHz -38.89 dBm -25.89 dB 508.000 MHz 509,100 MHz 20.000 kHz £08,00277 MHz -37.15 dBm -24.15 dB

£63.000 MHz 673.000 MHz 100.000 kHz 667.78011 MHz 3.15 dBm _’25-35 d8 698.100 MHz 710.000 MHz 100.000 kHz 698,10297 MHz -33.91 dBm -20.51 dB

\
Read,
il eady [ N 4 il Ready [T y

Date: 24.FEB 2020 05.48:45

Date: 24.FEB.2020 06.06:05

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 dB

Mode Auto Sweep

Spectrum

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 dg

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
hech | SPURIAHIECHBIEKABS _.
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_LINE_ABS PABS ﬂ
10 dem- 10dém l ‘
od 0dBm J IH
-10 dém -10 dBm ;
SPURIOUS_LINE_ABS_ '{ k
-20 dém ”. -20 dem \
-30 dBm I \1 ;‘( !“ 3 '\\:IBW !nl l.
-40 dBm ; 4 FBW ‘ H \
_ Il I I N TIEAY
50 dem ‘m‘m T L l o B i \
60 dBm / bep N \ | J 11 &0 Wﬂ#ﬂﬁw \..J W )f‘IN b lﬂ‘
A oAl g e i N o
70 dBm -70 dem
Start 650.0 MHz 6003 pts Stop 678.0 MHz ||| start 683.0 MHz 6003 pts Stop 710.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
650.000 MHz 662,900 MHz 100.000 kHz 662,883868 MHz -41.12 dBm -28.12 d& 663.000 MHz 608.000 MHz 100.000 kHz 697.18666 MHZ 20.26 dBm -9.74 dB
662.900 MHz £63.000 MHz 30.000 kHz 562.99858 MHz -38.59 dBm -25.55 dB 508,000 MH= 658,100 MHz 30.000 kHz 698.00462 MHz 38,18 dbm 2518 dB
£63.000 MHz 578.000 MHz 100.000 kHz 663,82834 MHz 19.03 dém -10.07 d& 698.100 MHz 710.000 MHz 100.000 kHz 698,10297 MHz -39.60 dBm -26.60 dB
—
T
]—' Ready L N e 4 I Ready [TT y

Date: 24, FEB. 2020 07-:05:57

Date: 24 FEB. 2020 06:04:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
Spectrum = Spectrum 7
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect | SPURIRHECHIEKABS_ :
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
od g l 0 E * .\
10 dem -10 dem
SPURIOUS_LINE ABS_ \ l
-20 dem J \L 20 dem \
-30 dBm r * 0 dBm.
i .
40 dom / ¥ -40 dBm s S —]
-50 dem -50 dBm B
—.“-‘-‘H-'-m.—
-60 dem -60 dBm
70 dBm 70 dem
Start 650.0 MHz 6003 pts Stop 678.0 MHz ||| Start 683.0 MHz 6003 pts Stop 710.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
550.000 MHz £62.900 MHz 100.000 kHz 662.89678 MHz -37.18 dém -24.18 d £83.000 MHz 698.000 MAz 100.000 kHz 592,20015 MHz 1.05 dBm -28.05 db
562.900 MH2 | 663.000 MHz 30.000 kHz 062,53631 MHz -40.62 dBm -27.62 d8 698.000 MHz 693,100 MHz 30,000 kHz 598,02576 MHz -39.54 dBm -26.54 dB
563.000 MHz 578.000 MHz 100.000 kHz S72.65142 MHz L33 dem |___-28.52d8 £98.100 MHz 710.000 MHz 100.000 kHz £98.13271 MHz -35.98 dBm -22.98 dB
Y
Read:
Il cady  UNNEENEED 8 4 i Ready  LAMNMNALD W y

Date: 24.FEB 2020 08:55:24

Date: 24.FEB.2020 05:59.49
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

LTE Band 71/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum %:' Spectrum T
Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 22.50 dem  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
P Y | SPURIRHECHBEKABS_. !
Line _§PURIOUS_| INE_ABS P4 ” Line _§PURIOUS_|LINE_ABS, PABS l‘l
10 dBm ‘( 10 dBm ]
od ‘l 0 dBm ’ |
Il -
-10 dem : -10 dBm b
SPURIOUS_LINE_ABS_ ’J H‘ J\r \\
-20 dém "‘ ﬂ -20 dem f k
-30 dam J \ H -3 dem: ‘1l j 'H
-40 dBm ﬂ Hﬂ - 1 -4 Hem j\ J{ \
s IR | LN I Mﬂﬂ'
. S s T S Jo iy A - N it
A i B ey ey s 11| i e i B e N AN
70 dem 70 dem
Start 650.0 MHz 6003 pts Stop 683.0 MHz || Start 678.0 MHz 6003 pts Stop 710.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
550.000 MHz £62.900 MHz 100.000 kHz 662.89033 MHz -40.41 dém -27.41 d& 678.000 MHz 698.000 MAz 100.000 kHz 596.93553 MHz 20.59 dBm ~g.41 d&
562.900 MH2 | 663,000 MHz 30.000 kHz 062,59533 MHz -39.41 dbm -26.41 d8 698.000 MHz 693,100 MHz 30,000 kHz 598,00142 MHz -40.58 dBm -27.58 dB
563.000 MHz 583000 MHz 100.000 kHz £64.08446 MHz 20.56 dBm -0.44 dB £98.100 MHz 710.000 MHz 100.000 kHz £98,10297 MHz -40.48 dBm -27.48 dB
—
Y
Ready L N e Read
Il 4 1 ady LN p

Date: 24, FEB 2020 07:11:17

Date: 24 FEB. 2020 055831

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
Spectrum = Spectrum 7
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS .
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
0d . S 0 dj —_— i A a = Fm
ru\,«wvw'“”’ 7 w\ = ;
10 dam -1q dém !
SPURIOUS_LINE ABS_ J \
-20 dBm | H -20 dem 1
-30 dBm J‘ﬁ u.\‘ A0 dem N
-40 dB ! 40 dB: \11"\
’ /"’ f " L T
-50 dem / -50 dBm ~——]
-60 dem — 60 dBm
70 dBm 70 dem
Start 650.0 MHz 6003 pts Stop 683.0 MHz |||l Start 678.0 MHz 6003 pts Stop 710.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
650.000 MAz 662,900 MHZ 100,000 kHz 662,80033 MRz -38.08 dem -25.08 06 6000 WIS | 639 P00 Wiz 100 000 kHz e T 150 cbm -zawl
562.900 MH2 | 663,000 MHz 30.000 kHz 062,596574 MHz ~42.18 dbm -29.18 d8 698.000 MHz 693,100 MHz 30,000 kHz 598,00277 MHz -40.54 dBm -27.54 dB
563.000 MHz 583000 MHz 100.000 kHz £75.27886 MHz 0.08 d3m L___-29.02 d& £98.100 MHz 710.000 MHz 100.000 kHz £98.13271 MHz -36.50 dBm -23.90 dB
Y
Read;
Il cady  UNNEENEED 8 4 i Ready  LAMNMNALD W y

Date: 24.FEB 2020 07.07:28

Date: 24.FEB.2020 05.41:45
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON1414B

Conducted Spurious Emission

LTE Band 71 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 24 FEB 2020 04'53:16

Date: 24 FEB 2020 04:53:51

Spectrum = spectrum =
Ref Level 0.00 dBm  Offset .50 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk Paks Limit 'thrnk
10 4R JRIOUS_|INE_ABS PABS _10 ddRe JRIOUS_| INE_ABS
SPURIOUS_LINE_ABS_ [INE_ABS_
-30 dBm
-40 dBm
-50 dBm T
- iy e o o [
—_— ~ | -~
50 dBm—1—
J e J
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 650.000 MHz 100.000 kHz 618.55072 MHz -64.67 dBrm -51.67 dB 30.000 MHz 650.000 MHz 100.000 kHz 618.55072 MHz -64.91 dBm -51.91 dB
710,000 MHz 1.000 GHz 100.000 kHz 807.58741 MHz -64.46 dBm -51.,46 dB 710,000 MHz 1.000 GHz 100.000 kHz 881.04306 MHz -64.62 dBm -51.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -41.82 dBm -28.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -42.78 dBm -29.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -49.81 dBm -36.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -49.77 dBm -36.77 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.82570 GHz -52.06 dBm -39.06 db 7.000 GHz 9,000 GHz 1.000 MHz 8.76231 GHz -52.05 dem -30,05 d&
| )il ] Ready BRRRRRE - Al )i ] Ready NHNARRRRD .

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 24.FEB. 2020 04.34.07

Date: 24 FEB.2020 04.34:51

Spectrum = | spectrum o
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-50 dBm T
- e e ] T
— 60 dBm——
| I
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 650.000 MHz 100.000 kHz 633.42329 MHz -63.09 dBm -50.09 dB 30.000 MHz 650.000 MHz 100.000 kHz 633.42329 MHz -63.38 dém -50.38 dB
710,000 MHz 1.000 GHz 100.000 kHz 883.39161 MHz -64,58 dBm -51,58 dB 710,000 MHz 1,000 GHz 100.000 kHz 875.85014 MHz -64.71 dBm -51,71dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35716 GHz -41.44 dBm -28.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35716 GHz -43.02 dBm -30.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -49.76 dBm -36.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94976 GHz -49,93 dBm -36.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79430 GHz -52.01 dBm -39.01 db 7.000 GHz 9,000 GHz 1.000 MHz 8.77781 GHz -51.96 dBm -38.96 di
i Read i Read
a - J o . 4L JL J — L VA
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